
 

CHARACTERIZATION OF SEWAGE  

AND DESIGN OF A UASB REACTOR FOR ITS 

TREATMENT 

 

A Thesis submitted in partial fulfillment 

 For the requirement of the degree of   

Bachelor of Technology in Civil Engineering 
 

 

 

 

By 

ANUPAM KUMAR VERMA 

SIDDHANT KUMAR 

 

 

 

 

 
 

 

 

 

Department of Civil Engineering 

National Institute of Technology Rourkela 

2013 

 

 

 

brought to you by COREView metadata, citation and similar papers at core.ac.uk

provided by ethesis@nitr

https://core.ac.uk/display/53189285?utm_source=pdf&utm_medium=banner&utm_campaign=pdf-decoration-v1


CHARCTERIZAION OF SEWAGE 

AND DESIGN OF A UASB REACTOR FOR ITS 

TREATMENT 

 

A Thesis submitted in partial fulfillment 
[...]
5.3 DESIGN OF PILOT LABORATORY SCLAE UASB 

REACTOR 

 

PRINCIPLE: 

In UASB process oxygen is not required as it is anaerobic and thus it is money saving 

process. Even for low suspension waters this process is suitable .The principle of UASB 

derives in channeling of water to the top of tank from its bottom. Process forms a blanket of 

granular sludge and remains suspended in the tank. UASB is very suitable high BOD waste 

water. Methane, a viable renewable energy, is a byproduct of this anaerobic treatment 

process.  

APPARATUS USED: 

1. Cylindrical vessel ( 15 cm radius, 60 cm height) 

2. Water pump 

3. Valve  

4. Water pipes 

5. Gas outlet pipe 

6. Gas collecting bottle 

REAGENT USED: 

1. Soda lime 

PROCEDURE: 

1. The container volume was 15 liters, of which one-third was filled with digested 

sludge and the remaining was filled with waste water. 

2. The recirculation pump was connected at the bottom of the tank which pumped the 

waste water from the top of the tank 

3. The recirculation velocity was checked using a valve at the inlet. 

4. The gas produced in the process was collected in a bottle via a delivery tube. 

5. The gases produced in the process were CO2 and methane. CO2 gas was separated 

from methane by passing the effluent from a solution of soda-lime. 



39 
 

6. At the end of the process the effluent waste water was collected and tested for various 

physical, chemical and biological properties and was compared with the initial waste 

water and the standard values. (IS 3025). 

 

 

 

                   Laboratory arrangement for pilot laboratory scale UASB reactor 

(fig. 5.3) 

 

 

 

 

 

 

 

 

 

 



40 
 

5.4 PARAMETERS OF EFFLUENT FROM UASB 

REACTOR 

 

Samples were taken every week to test for the following four properties of the effluent of the 

reactor 

 

1) TURBIDITY 

2)  pH VALUE 

3)  BOD  

4)  MICROBE COUNT 

 

 

PROPERTIES/TIME WEEK 1 WEEK 2 WEEK 3 WEEK 4 

TURBIDITY( NTU ) 57.6 56.2 37.3 34.1 

pH VALUE 7.9 8.2 8.4 8.9 

BOD ( mg/L ) 6.6 6.4 3 1.5 

MICROBE COUNT 

( ppm ) 
21*10

6
 19*10

6
 16.5*10

6
 15*10

6
 

 

(TABLE 5) 

 

 

 

 

 

5) METAL CONTENT  

 

METALS  Week 1 Week 2 Week 3 Week 4 

Potassium( mg/L ) 2.066 1.722 1.523 1.351 

Calcium( mg/L ) 2.391 1.942 1.892 1.075 

Zinc( mg/L ) 0.251 0.216 0.192 0.162 

Iron( mg/L ) 0.517 0.436 0.393 0.239 

Copper( mg/L ) 0.107 0.091 0.071 0.056 

Lead( mg/L ) 0.033 0.012 0.192 0.202 

Arsenic( mg/L ) 0.090 0.092 0.062 0.048 

Magnesium( mg/L ) 6.439 6.349 6.221 6.145 

 

(TABLE 6) 

 

 



41 
 

 

DISCUSSION: 

 

Turbidity: From the results obtained from the analysis it was found that turbidity gets 

decreased mainly because of the upward flow of water. Due to upward flow of waste water 

all the minute impurities and large particles get trapped in the sludge blanket or are consumed 

by the microbial activity of the reactor. 

 

(Fig. 5.4:  decrease in turbidity with time) 

 

pH value: There was found to be a slight increase in pH value of the water samples from the 

reactor. The main reason behind this phenomenon is the formation of ammonia and 

ammonium salts from nitrogen by the nitrogen-fixing bacteria present in the sludge blanket 

which increases the alkalinity in the water.  

 

(Fig. 5.5:  increase in pH with time) 

 

0

20

40

60

80

0 1 2 3 4 5

Turbidity (NTU) 

Turbidity (NTU)

7.5

8

8.5

9

0 0.5 1 1.5 2 2.5 3 3.5 4 4.5

pH 

pH



42 
 

 

BOD concentration: It decreases with time because of the decomposition of organic 

compounds and pathogenic bacteria by micro-organism present in the sludge due to lack of 

these DO level does not decrease appreciably. 

(Fig. 5.6:  decrease in BOD with time) 

 

 

Microbe Count: Since the reactor was operated in anaerobic conditions, without any supply 

of fresh sewage, the microbe concentration decreases with time in the absence of organic 

food. In a full scale operating treatment unit, there is a continuous supply of raw sewage and 

hence microbe concentration remains in equilibrium. 

(Fig. 5.7:  decrease in microbe count with time) 

 

 

 

0

2

4

6

8

0 0.5 1 1.5 2 2.5 3 3.5 4 4.5

BOD (mg/L) 

BOD (mg/L)

0

5

10

15

20

25

0 1 2 3 4 5

Microbe Count ( X 106 ppm ) 

Microbe Count ( X 106 ppm )



43 
 

Heavy Metals: The concentration of heavy metals also decreases slightly with increase in 

retention time. The heavy metals present in the waste water samples are decomposed by the 

microbes which are later added to the sludge blanket. Therefore it is highly essential to 

remove the sludge regularly from the reactor in order to prevent intoxication of waste water 

from metals like lead, arsenic, potassium etc. 

 

Potassium: Potassium deficiency may occur by the diffusion of hydrophobic ammonia 

                  molecule into the bacteria cell. 

(Fig. 5.8:  decrease in potassium concentration with time) 

 

 

Zinc: The decrease in zinc is due to its reaction with a specific type of enzyme present in 

sludge called as Methanosarcina barkeri leading to the process of coenzyme –M activation. 

Thus it attributes to the decrease of zinc.it also settles as precipitate. 

 

(Fig. 5.9:  decrease in zinc concentration with time) 

 

0

1

2

3

0 1 2 3 4 5

Potassium (mg/L) 

Potassium (mg/L)

0

0.1

0.2

0.3

0 0.5 1 1.5 2 2.5 3 3.5 4 4.5

Zinc (mg/L) 

Zinc (mg/L)



44 
 

 

Calcium: Ammonia and sodium showed mutual antagonism, when each ion can antagonize 

the toxicity produced by another ion. As ammonia is produced in the reactor so its presence 

inhibits the production of calcium ions.  

 

(Fig. 5.10:  decrease in calcium concentration with time)

 

 

Iron: Iron help in formation of sludge granules and thus gets used up.It also gets precipitated 

along with heavier flocs .(Fang ,Tay ;2000) 

 

(Fig. 5.11:  decrease in iron concentration with time) 

 

 

 

 

0

1

2

3

0 0.5 1 1.5 2 2.5 3 3.5 4 4.5

Calcium (mg/L) 

Calcium (mg/L)

0

0.2

0.4

0.6

0 0.5 1 1.5 2 2.5 3 3.5 4 4.5

Iron (mg/L) 

Iron (mg/L)



45 
 

Copper: The novelty of this study relies on the significance of using two separate reactors, namely the 

upflow anaerobic sludge blanket (UASB) reactor and precipitator reactor. The substrates including 

glucose and sodium sulphate are left under anaerobic condition in the UASB reactor. While, the 

copper is used in the precipitator reactor. The UASB reactor reduces sulphate to hydrogen sulphide 

gas. Then, the biologically produced hydrogen sulphide gas was used for copper precipitation in the 

precipitator reactor.(BURAK,AZGUL ;2012) 

 

(Fig. 5.12:  decrease in copper concentration with time) 

 

 

 Magnesium: Ammonia and sodium showed mutual antagonism, when each ion can 

antagonize the toxicity produced by another ion. As ammonia is produced in the reactor so its 

presence inhibits the production of magnesium ions  

 

                      (Fig. 5.13:  decrease in magnesium concentration with time) 

 

 

0

0.05

0.1

0.15

0 1 2 3 4 5

Copper (mg/L) 

Copper (mg/L)

6.1

6.2

6.3

6.4

6.5

0 1 2 3 4 5

Magnesium (mg/L) 

Magnesium (mg/L)



46 
 

Lead: Lead decrease is mainly due to its decomposition by micro-organism ans also because 

of its absorption on the surface of flocs. 

 

 (Fig. 5.14:  decrease in lead concentration with time) 

 

    

Arsenic: Arsenic decrease is almost similar to that of lead. Its decrease mainly due to its 

decomposition by micro-organism and also because of its absorption on the surface of flocs . 

 

                      (Fig. 5.15:  decrease in arsenic concentration with time) 

 

 

 

 

 

 

0

0.01

0.02

0.03

0.04

0 0.5 1 1.5 2 2.5 3 3.5 4 4.5

Lead (mg/L) 

Lead (mg/L)

0

0.02

0.04

0.06

0.08

0.1

0 1 2 3 4 5

Arsenic (mg/L) 

Arsenic (mg/L)



47 
 

 

 

 

 

 

 

 

       

 

CHAPTER-6 

CONCLUSION 

 

 

 

 
 

 

 

 



48 
 

 

7.1 Conclusions: 

 The average ranges of physical, chemical and biological characteristics of waste water 

quality are experimented and found out and design of UASB was suitably done . 

 Treated water found from UASB model shows following characteristics : 

1) Turbidity of treated water decreases with time and  ranges from 57.1 to 37.6 

2) pH of treated water ranges increases with time and ranges from 7.9 to 8.9 

3) BOD of treated sample decreases with time and ranges from 6.6 to 1.5 

 Concentration of metals decreases with time  

 Total amount of treated water :1.365 ML/day 

 

7.2 Dimensions of waste water treatment plant 

 Diameter of collection pit is found to be 6m dia. and 5m depth 

 Coarse screen of 5-6mm spacing is provided and fine screen of 1-3mm spacing is 

provided after coarse screen  

 Rectangular sedimentation tank of 25m length ,3m wide and 3m height is provided 

 A UASB treatment plant of 15m length, 9m wide and 3m height is provided. 

 Sludge drying bed has length 6m, width 3m and height 1m. 

 Secondary sedimentation tank of 20 m dia. is provided 

 

 

 

 

 

 

 



49 
 

 

 

 

 

 

CHAPTER-7 

TIMELINE OF THE 

PROJECT 

 

 

 

 

 



50 
 

A
p
ri

l 
     

M
ar

ch
 

     

F
eb

ru
ar

y
 

     

Ja
n
u
ar

y
 

     

D
ec

em
b

er
 

     

N
o
v
em

b
er

 

     

O
ct

o
b
er

 

     

S
ep

te
m

b
er

 

     

A
u
g
u
st

 

     

 

T
im

e 

 

W
o
rk

 

C
o
ll

ec
ti

o
n
 

o
f 

d
at

a,
 

li
te

ra
tu

re
 

st
u
d
y

 

C
o
ll

ec
ti

o
n
 

o
f 

sa
m

p
le

s 

an
d
 

ch
ar

ac
te

ri
za

ti
o
n

 

F
ab

ri
ca

ti
o
n
 

an
d
 a

n
al

y
si

s 

o
f 

p
il

o
t 

U
A

S
B

 

re
ac

to
r 

D
es

ig
n
 o

f 

w
as

te
 w

at
er

 

tr
ea

tm
en

t 

p
la

n
t 

R
ep

o
rt

 

co
m

p
le

ti
o
n
, 

th
es

is
 

w
ri

ti
n
g
 a

n
d
 

th
es

is
 

su
b
m

is
si

o
n
 

 



51 
 

 

 

 

 

 

 

CHAPTER-8 

REFERENCES:- 

 

 

 

 

 

 

 

 

 

 

 



52 
 

1. Advancement in Modern Environmental Toxicology, Princeton publishing, Vol. 9, 

page 231-249 

2. Azza I. Hafez, Maly A. Khedr, Randa M. Osman; 2008:   Flax Retting 

Wastewater Part 1: Anaerobic Treatment by Using UASB Reactor;  National 

Research Centre, Dokki, Cairo, Egypt. 

3. Bowen, 1979: Environmental Chemistry of the Elements, Academic Press, New 

York 

4. Catherine N. Mulligani and Bernard F. Gibbs; 2004: Biological treatment procees.  

5. F. Ilter Turkdogan & Jaeyoung Park & Eric A. Evans & Timothy G. Ellis, Satoshi 

Fukuzaki, Naomichi Nish and Shiro Naga16; 2008: Evaluation of Pretreatment 

Using UASB and SGBR Reactors for Pulp and Paper Plants Wastewater 

Treatment  

6. Gayathri Devi,  Mekala Brian Davidson, Madar Samad and Anne-Maree; 2008: A 

framework for efficient waste water treatment and recycling systems 

7. Garg S.K., Khanna; 2010: edition publisher: Environmental Engineering-() 

8. Gerard Kelly, 2007, Environmental Engineering 

9. Ida Medawatyi and R. Pamekas; 2011: Domestic waste water treatment using 

Fixed Bed Biofilm and Membrane Bioreactor 

10. IS:10500-Draft  Indian Standard Drinking Water-Specification(second revision of 

IS 10500) 

11. IS:3025-part 10,part 15 part 16,part 21,part 51,part 32-Methods of sampling and 

test (physical      and chemical characteristics of waste water) 

12. J. Gong and X. Sun; 2004: O3 and UV oxidation of organic constituents of 

biologically treated municipal wastewater. 

13. Leachate Burak Yuezeri, Deniz Akgul, Bulent Mertoglu, 1999; Effect of High 

Ammonia Concentration on UASB Reactor Treating Sanitary Landfill  

14. Muir R.; 2006: The economics of recycling. PPT. at the Water Recycling and 

Infrastructure Summit on 06 Dec 2006. Sydney: Synergies Economic Consulting. 

15. N. R.M; WASTE WATER TREATMENT, 2010 

16. NATO/CCMS :Evaluation of Demonstrated and Emerging Technologies for the 

Treatment and Clean Up of Contaminated Land and groundwater :Phase 2 

17. Nidal Mahmoud; 2007; High strength sewage treatment in a UASB reactor  

18. OECD ,Annual report  2009..page no. 112 



53 
 

19. Pawar Avinash Shivajirao ; 2012; membrane system technology. 

20. R.K.Kushwah et al: 2011; Wastewater Quality Studies of Influent and Effluent 

Water at Municipal Wastewater Treatment plant, Bhopal (India) Vol. 2, No.2-3, 

131-134 May-December, 2011 

21. R.Thenmozhi, R.N.Uma;2001: Department of Civil Engineering, Sri Ramakrishna 

Institute of Technology 

22. R. N. Singh; 1998; Study of Waste Water Quality Management in IIlawarra Coal 

Mines: University of Wollongong. 

23. Safe Drinking Water Formulation-1997 journal 

24. Satoshi Fukuzaki, Namichi Nishio and Shiro Nagai, 2009: High Rate Performance 

and Characterization of Granular Methanogenic Sludges in Upflow Anaerobic 

Sludge Blanket Reactors Fed with Various Defined Substrate. 

25. Sudeep k. rakshit  2009  AIT Annual Report on Research.  Page no.161-163  

26. Tarak A Elmitwali, Vladamir Skylar, Grietie Zeeman, Gatze 

Lettinaa;1994:  Department of Agricultural, Environmental and Systems 

Technology, Sub-Department of Environmental Technology, Wageningen 

Agricultural University 

27. W. Parawira, M. Murto, R. Zvauya, B. Mattiasson; 2006; Comparative 

performance of a UASB reactor and an anaerobic packed-bed reactor when 

treating potato waste leachate; Department of Biochemistry, University of 

Zimbabwe 

28. Zhaoqian Jing and Shiwei Cao; 2012:Combined Application of UV Photolysis and 

Ozonation with Biological Aerating Filter in Tertiary Wastewater Treatment 

 

 

 

 


